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Introduction

 Brand name: Vumerity

 Generic name: Diroximel fumarate

 Strength and Formulation: 231mg; delayed-

release capsules

 Manufacturer: Biogen

 How supplied: Bottles—106 capsules (Starter 

Pack), 120 capsules (Maintenance Pack)

 Legal Classification: Rx



Vumerity



Indication 

 Treatment of relapsing forms of multiple 

sclerosis (MS), to include clinically 

isolated syndrome, relapsing-remitting 

disease, and active secondary 

progressive disease, in adults



Dosage and Administration 

 Prior to treatment, obtain the following blood 
tests:
 Complete blood cell count, including lymphocyte count

 Serum aminotransferase, alkaline phosphatase, total 
bilirubin levels

 Swallow whole 
 Initially 231mg twice daily for 7 days, then 

increase to maintenance dose of 462mg twice 
daily 

 If maintenance dose not tolerated, temporarily 
reduce back to initial dose

 Within 4 weeks, resume maintenance dose; if 
not tolerated, consider discontinuing



Considerations for Special 

Populations

 Pregnancy: no adequate data on developmental 
risk

 Nursing mothers: consider benefits of 
breastfeeding along with mother’s need for 
Vumerity and any potential adverse effects

 Pediatric: not established
 Geriatric: studies did not include sufficient 

number of patients 65 years
 Renal impairment: not recommended if 

moderate or severe impairment
 Hepatic impairment: no dosage adjustment is 

necessary



Contraindications

 Concomitant dimethyl fumarate, which is 

also metabolized to monomethyl fumarate

(MMF)

 Vumerity may be initiated the day following 

discontinuation of dimethyl fumarate



Warnings/Precautions

 Obtain a CBC including lymphocyte count prior to 

initiation, after 6 months, and every 6 to 12 months 

thereafter; consider interruption if lymphocyte 

counts < 0.5 × 109/L persist for >6 months 

 Serious infection; consider withholding until 

resolved 

 Pre-existing low lymphocyte counts (not studied)

 Monitor serum aminotransferase, alkaline 

phosphatase, and total bilirubin prior to initiation and 

during treatment; discontinue if significant liver 

injury is suspected 



Warnings/Precautions

 Discontinue if signs/symptoms of anaphylaxis or 

angioedema occur 

 Withhold and evaluate at first sign/symptom 

suggestive of progressive multifocal 

leukoencephalopathy (PML) 

 Administration with non-enteric coated aspirin (up to 

325mg) or food may reduce incidence/severity of 

flushing



Interactions

 Avoid concomitant alcohol, high-fat and/or 

high-calorie meal/snack

 If taken with food, the meal/snack should 

contain no more than 700 calories and no more 

than 30g fat



Adverse Reactions

 Most common (incidence for dimethyl fumarate

[which has the same active metabolite as 

Vumerity] ≥10% and ≥2% more than placebo): 

flushing, abdominal pain, diarrhea, nausea



Mechanism of Action

 The mechanism by which diroximel fumarate

exerts its therapeutic effect in multiple sclerosis is 

unknown 

 MMF, the active metabolite of diroximel fumarate, 

has been shown to activate the nuclear factor 

(erythroid-derived 2)-like 2 (Nrf2) pathway in vitro 

and in vivo in animals and humans 

 The Nrf2 pathway is involved in the cellular 

response to oxidative stress 

 MMF has been identified as a nicotinic acid 

receptor agonist in vitro



Clinical Trials

 The efficacy of Vumerity was based on bioavailability 
studies in patients with relapsing forms of multiple 
sclerosis and healthy subjects comparing oral 
dimethyl fumarate delayed-release capsules to 
Vumerity delayed-release capsules

 In addition, data from a phase 3, open-label, 2-year 
safety study (EVOLVE-MS-1) showed that treatment 
with diroximel fumarate was associated with low rates 
of gastrointestinal (GI) adverse events leading to 
discontinuation 

 In the EVOLVE-MS-2 trial, treatment with diroximel
fumarate was found to be statistically superior to 
dimethyl fumarate, resulting in fewer self-reported 
days of GI symptoms



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/vumerity/


